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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

Tamsa

Tenaris Group CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: GM mw.wv Veracruz, Ver. México
03014763 1/4 (67 575 980 120 fox
pate/Dia: - 20/09/2003
Customer / Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
057239/02
[Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
ﬁwsama or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extemos. NORMAL BEVEL
API SL/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones.
457.00 X 9.50 MM
18.00 X 0.375 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

TENSILE TEST / ENSAYOS DE TENSION

Quantity / Cantidad. 21 Pcs/pz

Nominal Weight / Peso Nominat
105.14 KG/M
70.59 LB/FT

Specimen condition Specimen dimensions Test Y. S. UTSs. YS.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
HeatN° | SampleN°] Ls TT | Type Size Area Temp. |KG/MM2 KG/MM2 uTSs Alargamiento
Colada N° | Muestra N° Tipo | Ori Tamafio Seccion de JEul 0.5%
mm mm2 ensayo Required / Requerido Required / Requerido Required % in 2 inches
1 [TMin: 29.50 T™Min: 42.15 Min % = API
TMax: TMax
LMin: LMin: Max Obt.
°C LMax: L Max: %

11055 20865 |C/B] ST |[Rec | T | 38.10 x 9.80 |373.38 TA 35.16 49.42 0.71 40
11055 |20866 JC/B| ST |Rec| T | 37.50 x 10.10 |378.75 TA 36.02 51.51 0.70 41
11731 |20867 |C/B| ST |Rec ]| T | 38.20 x 10.00 |382.00 TA 34.46 51.36 0.67 41
11731 ]20868 |C/B| ST |Rec| T ] 37.96 x 10.10 §382.79 TA 32.38 53.46 0.61 41
Ls: L ion of the sample / L i6n de la C/B: Body / Cuerpo RAJ: Upset/ Recalque TT: Heat T 1T Y Térmi
Tra: S with heat at Lab y / Probeta tratada en laboratorio NR: and Tempered / N lizado y TR: Q hed and Tempered / Templado y id
N: Normalized / Normalizado A: Annealed / Recocido SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen / Rectangular Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Long /L itucti
T: Transverse / Transversal TA: Room Temp I Temp A EUL: Extension Under Load Method UTS: Uitimate tensile strength / Resistencia
Max: Maximum / Méximo Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal
LMax: Longitudinal Maximum / Mdximo Lt dinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maxi / T Min: Minimum / Minimo

This is to certily that the products described here in were manufactured, sampled, tested, and/or i in with the

P and meeta the requirements in alt respects. This certificate is issued by a computerized aystem and it is valid with electronic signature. On the originai certificate the trade-mark green coloured
‘Tenaris' is slamped. in case the owner of the original certificate would release a copy of it, he must attest its conformity to the original one, taking upon himselit the responsability for any unlawful or not allowed use. Any alteration and/or faisification wilt be subjected to the law.
Este documento certifica que los P ylo i dos de acuerdo con la icacion de ia y saiti los i Este

Tenaris (verde) estk impreso en la hoja. En caso de que el del ia del mismo, debera garartizar la conformidad con el original, y se hace rasponsable por cualquier uso ilegal o indebido. Cualquier aiteracion y/o falsificacion serd sujeta a la ley.

aqui fueron mar

se emite un sistema y es valido con firma electranica.  En el cenrtificado original el logotipo

_ DICA 777 04 0
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Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. Meéxico-Veracruz
Via Xalapa

Tenaris Group

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

03014763

Page / Pagina:

2/4

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
(52) 229 9891120 fax

Date/Dia:  20/09/2003

Customer / Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. |Customer's Order/Cliente Orden - Item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
057239/02
ﬁzmsc.moea Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exttemos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones.

457.00 X 9.50 MM
18.00 X 0.375 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantidad. 21 Pcs/pz

Nominal Weight / Peso Nominal
105.14 KG/M

70.59 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido Heat/ Colada: Required /Requerido Heat/ Colada: Required /Requerido Heat/ Colada: Required /Requerido
11055 Min. Max. 22.00 11055 Min. Max. 22.00 11731 Min. Max. 22.00 11731 Min. Max.22.00
Sample /Muestra 20865 _mza / Ext: Sample / Muestra 20866 End hxﬂ ISample / Muestra 20867 End / Ext: ISample / Muestra 20868 _mzn / wa
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom| Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 _I_uBE Var Cuadrante 1 2 3 Prom} Var
fr—— e—— v To ™ SRS T
1 ODDE J75.2 [76.7]75.7 |75.9 1 OD/MDE ]76.9]176.9]76.6]76.8 1 ODMDE [75.1]75.0]75.1]75.1 1 OD/DE §76.0]75.2]76.6175.9
Unit / Unidad IMW/C_175.3 [76.0]75.5 |75.6 Unit / Unidad MW/C 76.2]75.3176.0]75.8 Unit / Unidad Mw/C [76.0]75.7]75.2]75.6 Unit / Unidad Mw/C ]76.9]75.3]75.0)75.7
SHRb DDl §76.5 176.2]76.5 |76.4{0.8 HRb 1D/DI 76.1]75.0176.2]75.8]1.0 HRb DDl §75.1176.9176.9(76.3 J1.2 HRb DD §76.1]76.7]75.6]76.1]0.4
Pipe N°® / Tubo N°: Jts: c/B Jrr: st Pipe N° / Tubo N°: Jus: c/B Jrr: ST Pipe N° / Tubo N°: Jus: c/B Jrr: ST Pipe N° / Tubo N°: |us: c/B lrr: st
Min: Minimum / Minimo 1DVDI: Internal Di 1 Did 0 is: 1 of the Il ion de la Tra: Speci with heat treatment at Laboratory / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average C/B: Body / Cuerpo NR: Nor d and Tempered / Nor yF A: Annealed / Recocido
OLVDE: Outside D 1D (] Prom.: Promedio R/U: Upset/ Recaique TR: @ hed and Tempered / Templado y R i SR: Stress Reliet / Relevado de Esfuerzo
MW/C: Mid Wall / Centro Var.; Variation / Variacidn TT: Heat T / Tratamiento Térmico N: Normalized / Normalizado _ ST: As Rolled / Sin Tratamiento  Q/T: Quenched / T o
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N° Sample N° Flattening Test
Colada N° § Muestra N° Ensayo de Aplastamiento
11055 |20865 GOOD/BUENO
11055 20866 GOOD/BUENO
11731 ]20867 GOOD/BUENO
11731 }20868 GOOD/BUENO
This is to certify that the products described here in were manufactured, sampled, tested, and/or i in with the 3.53.38 and meets the requiremnents in all respects. This certificate is issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green coloured
‘Tenaris’ is stamped. In case the owner of the original certificate would refease a copy of it, he must attest ita conformity to the original one, taking upon himselit the responsability for any uniawdul or not allowed use. Any and/or falsitication will ba 1o the faw.
Este documanio certifica que los prodi aqui fueron P yio i de acuerdo con la ion de iay fos imientos. Este 50 emite un sistema izado y es valido con firma electrdnica. En el certificado original ef logotipo
Tenaris (verde) esté impreso en la hoja. En caso de que el del una

ia del mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracién y/o falsificacion serd sujota a la ley.

— DICA 777 04 0




Tubos de Acero de México, S A.
m amm Km 433.7 Carr. México-Veracruz
Via Xalapa

Tenaris m_‘OC_U CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (91697) Veracruiz, Ver. México

(52) 229 989 1100 tel

03014763 3/4 (52) 229 989 1120 fax
Date/Dia:  20/09/2003

Customer/ Cliente:  TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del cliente Manutacturer's Works Order N° / Confirmacion de Venta
057239/02
IManutacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 21 Pcs/pz Nominal Weight / Peso Nominal
457.00 X 9.50 MM 5.50 / 6.50 MTS 105.14 KG/M
18.00 X 0.375 INCH 18.00 / 21.30 FT 70.59 LB/FT
CHEMICAL COMPOSITION / COMPOSICION OUIMICA.
Composition, % / Composicién %
c Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti Ca
X 100 X 1000 X 10000
Heat —_._ Max
Colada Min
1Sample N° [P Zmlx.— 25 | 135 40 | 15 | 30 | 30 [ 400 | 80 | 400
Muestra N¢ Min] 27 | 10
11055
20865 P 18 65 29 7 2.813.3| 15 50 0 139 18 7 4 0 0 21 0 57
20866 P 17 65 29 7 2.8]13.6 15 50 0 137 17 7 4 [} 0 22 0 .mq
11731
20867 P 20 80 20 9 2.6 4.8| 13 60 0 139 17 9 4 0 0 1s 0 61
20868 P 20 80 20 9 2.614.8}1 13 60 0 138 16 9 4 0 0 13 0 61
H: Heat/ Colada y P: Product / Producto _
HYDROSTATIC TEST / PRUEBA HIDRAULICA ]
Pressure / Presion Time/ Tiempo Results / Resultado
Unit/ Unidad. Value/ Valor Second/ Segundos
PSI 1490 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacién-Miquina de Colada Continua. Acero calmado con aluminio.

This is to certify that the prod it here in were £ sampted, tested, and/or inspected in with the Hficati and meets the raquirements in all respects. This certiticate is issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green coloured
Tenaris' is stamped. In case the owner of the original certificate would reiease a copy of it, he must attest its conformity to the original one, taking upon himselft the responsability for any unlawful or not allowed use. Any ion arxl/or falsifi will be subj to the law.
Este documento certifica que los prodi itos aqui fueron yio i i ds acuerdo con la iticacion de ia y sati los i i Este ifi se emite i un sistema i y s valido con firma electronica. En el certificado original el iogotipo

Tenaris (verde) ests impreso en la hoja. En caso de que el del ifi gue una ia del mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracion yic faisificacién sera sujota a la ley. _ DICA 777040




Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

Tenaris m—‘OC—U CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pagina: (91697) Veracruz, Ver. México
(52) 229 989 1100 tel
03014763 4/ 4 (52) 229 989 1120 fax
Date/Dia:  20/09/2003
Customer / Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacidn de Venta

057239/02
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
ﬁmﬁ_._ama or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud.

457.00 X 9.50 MM
18.00 X 0.375 INCH

5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantidad.

21 Pcs/pz

Nominal Weight / Peso Nominal
105.14 KG/M
70.59 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Heat Treatment / Tratamiento térmico.
Non destructive test / Control no destructivo.

Inspection method / Método de inspeccién * -

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Material as rolled / Sin tratamiento térmico

Satisfactory / Satisfactorio

EMI - FLVI - MPI -
MATERIAL DE ACUERDO A NACE MRO175-97
TAMSA REF: 413981
o Ay,
\\\L. Sw TAMSA QUALITY DEPARMENT SIGNATURE
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This is to cerity that the products described here in were marnufactured, samplad, tested, and/or i in with the ion referenced and moets the requiremeris in all respecis. This certifi

Este documento certifica que los ritos aqui fueron

‘Tenaris' is stampad. In casa the owner of the original cetificate would release a copy of it, he must attest its conformity to the original one, taking upon himselit the responsability tor any urdawiui or not aliow:

P yloi

Tenaris (verde) esta impreso en la hoja. En caso de que el

bya nnmrc:iN& Qﬁ!:«u
and/or

ification will be

.
it is valid with elecironic signature. On thyfor i certificate the trade-mark grean coloured
j to the law.

una

se emite un sistema.

y es valido con fi
pia del mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualquier ueo ilegal o indebido. Cualquier alteracién y/o falsificacion sera sujeta a fa ley.

original el logotipo

_ DICA 777 04 0




